



TEST RESULT SUMMARY

**ASTM E 283
ASTM E 331
AAMA501.1**

Rendered to: Petersen Aluminum Corporation

Date Tested: 04/22/13

Reference must be made to Report No. C5106.01-801-44, dated 04/22/13 for complete test specimen description and detailed test results.

Product / Reference No.: Flush Panel, 12 inch wide, 24 gauge

| Title of Test | Results | Allowed |
|--|-----------------------------|----------------|
| Air Leakage, per ASTM E 283 at 300 Pa (6.2 psf) | (0.06 cfm/ft ²) | N/A |
| Water Penetration, per ASTM E 331 at 968 Pa (20.22 psf) | Pass | No leakage |
| Water Penetration, per AAMA 501.1 at 968 Pa (20.22 psf) | Pass | No leakage |

Remarks: Meets the requirements of ASTM E 283, ASTM E 331, and AAMA 501.1 test methods.

For ARCHITECTURAL TESTING, INC:

Digitally Signed for: Andy Cost by Holl Dawsey

Andy Cost
Laboratory Manager

AC:hd

Attachments (pages): This summary is complete only when all attachments listed are included
None



TEST RESULT SUMMARY

**ASTM E 283
ASTM E 331
AAMA501.1**

Rendered to: Petersen Aluminum Corporation

Date Tested: 04/30/13

Reference must be made to Report No. C5105.01-801-44, dated 04/30/13 for complete test specimen description and detailed test results.

Product / Reference No.: 7.2" Rib Panel, 24 gauge

| Title of Test | Results | Allowed |
|--|-----------------------------|----------------|
| Air Leakage, per ASTM E 283 at 300 Pa (6.2 psf) | (0.03 cfm/ft ²) | N/A |
| Water Penetration, per ASTM E 331 at 968 Pa (20.22 psf) | Pass | No leakage |
| Water Penetration, per AAMA 501.1 at 968 Pa (20.22 psf) | Pass | No leakage |

Remarks: Meets the requirements of ASTM E 283, ASTM E 331, and AAMA 501.1 test methods.

For ARCHITECTURAL TESTING, INC:

Digitally Signed for: Andy Cost by Holl Dewsey

Andy Cost
Laboratory Manager

AC:hd

Attachments (pages): This summary is complete only when all attachments listed are included
None